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Figure 1. Diaphragm Biaxial Test Figure 2, Cylinder Biaxial Test
(1-1 warp to filling load ratio) (1-2 and 2-1 warp to filling load ratio)

Figure 3 illustrates the location of squares on the tent,
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Figure 3. Location of Squares in Full-Size Tent

4. Test Results

Uniaxial as well as biaxial tensile tests were performed. The
stress-strain curves for four tent fabrics were compared and selections
from these curves were made and presented in graphical form to illustrate
the points made in the discussion of the results which follow.

5. Test to Rupture

The stress-strain behavior of the 2-0z/yd2 polyurethane-coated
nylon fabric is shown in Figures 4 and 5. Figure 4 illustrates the
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